
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

TOKYO ENGINEERING CONSULTANTS CO., LTD. (TEC)
NIPPON KOEI CO., LTD. (NK)

PREPARATORY SURVEY
FOR

BANGKOK WASTEWATER
TREATMENT PROJECT

IN
THAILAND

FINAL REPORT (I) 
CONCEPTUAL MASTER PLAN

VOL. 2 MAIN REPORT

BANGKOK METROPOLITAN
ADMINISTRATION (BMA)

JULY 2011

SAP

JR 

11-016



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
as of October 1, 2010 
 
1 Baht = 0.0330 US dollar 
1 Baht = 2.76 yen 



 

Location Map 



 
Area, Served Population and Design Wastewater Flow in 2040 

(ha) (person) (m3/day) (ha) (person) (m3/day)
1 Si Praya 226 57,495 30,107 15 Don Mueang 4,941 383,983 154,822

2  Rattanakosin 367 49,480 28,608 16 Nong Bon 6,385 264,883 133,501
[...]
Ting Song Hong 2 165 168 13 10 92 94 
Bang Bua 225 188     
Ram Indra 123 146 5 4 96 97 
Huay Kwang 177 155     
Tha Sai 62 52 5 4 91 93 
Bang Na 165 168 6 6 96 97 
Bon Kai 97 218 6 6 97 97 
Klong Toey 179 150 9 6 95 96 
Klong Chan 108 115 8 10 93 01 
Hua Mark 70 72 11 7 85 90 
Rom Kloa 63 67 10 11 85 84 

 

Influent BOD(mg/l) Effluent BOD(mg/l) 
Removal 
Ratio (%) WWTP 

2007 2008 2007 2007 2008 2007 
Ting Song Hong 1 30 32 13 13 57 59 
Ting Song Hong 2 86 123 8 10 91 92 
Bang Bua 154 124     
Ram Indra 192 292 15 14 92 95 
Huay Kwang 58 52     
Tha Sai 19 28 5 9 72 67 
Bang Na 142 172 6 7 96 96 
Bon Kai 219 136 6 4 97 97 
Klong Toey 161 111 12 5 93 95 
Klong Chan 103 106 35 34 66 68 



46 

Influent BOD(mg/l) Effluent BOD(mg/l) 
Removal 
Ratio (%) WWTP 

2007 2008 2007 2007 2008 2007 
Hua Mark 96 98 34 34 69 65 
Rom Kloa 83 89 35 36 57 60 

Source: DDS 

 

(3) Other Wastewater Treatment Plants  
 
DDS operates some other wastewater treatment facilities, such as two klong water treatment 
plants and waste leachate treatment plant. Klong waters are purified by direct aeration at the 
following ponds, as mentioned in 3.2.4 above; 
 

 Makkasan Pond：Improvement of Klong Sam Sen 
 Rama IX Pond：Improvement of Klong Lat Phrao 

 
A waste leach treatment plant is located at On Nuch garbage disposal facility and treats the 
leach. Table 3.4.7 and 3.4.8 show their inflow data and influent/effluent water quality in 2007 
and 2008. 
 

Table 3.4.7  Inflow and Design Capacity of Other WWTPs 
 

Yearly Inflow (m3/y) Daily Average Flow (m3/d) 
WWTP 

2007 2008 2007 2008 

Treatment 
Capacity 

(m3/d) 
Makkasarn 94,900,000 95,160,000 260,000 260,000 260,000 
Rama IX 31,536,000 31,622,400 86,400 86,400 86,400 
On Nuch 257,325 191,784 705 524 960 

Source: DDS 

 
Table 3.4.8  Influent/Effluent Water Quality of Other WWTPs 

 

Influent BOD(mg/l) Effluent BOD(mg/l) 
Removal 
Ratio (%) WWTP 

2007 2008 2007 2008 2007 2008 
Makkasan 27 17 21 15 22 10 
Rama IX 21 19 14 10 35 45 
On Nuch 358 352 35 36 90 90 

 

Influent 
SS (mg/l) 

Effluent 
SS (mg/l) 

Removal 
Ratio (%) WWTP 

2007 2008 2007 2008 2007 2008 
Makkasan 23 94 14 58 40 38 
Rama IX 38 26 13 7 66 74 
On Nuch 150 174 52 54 65 69 

Source: DDS 



47 

3.4.3 Existing On-site Wastewater Treatment Facility 
 
(1) Human Excreta Treatment Facility of Ordinary Household 
 
Human excreta receive anaerobic treatment in septic tank and effluent is discharged into the 
existing drain or klong. Sullage water (grey water) is discharged to klong without any treatment. 
Two stage or one vessel septic tank is commonly used. Figure 3.4.15 shows typical domestic 
sanitary facilities including toilet and septic tank. 
 

 

Source: Project of Improvement of Sewerage Treatment Plant Management in Thailand, JICA 

Figure 3.4.15  Thai Domestic Sanitary Facilities 
 

Photo 3.4.9  Ready-made Septic Tank Photo 3.4.10  Drain Pipe 
 
 

New installed Tank Existing Tank 

Toilet water 

Gray water 

Septic Tank 
(Only Black Water) 

River 
(Klong) 

Toilet 

PLAN 

SECTION 

Thai domestic sanitary facilities (Toilet, Septic Tank)  (Before connecting to sewer lines) 



48 

 
(2) Latest On-site Wastewater Treatment Facility 
 
Septic tanks or small scale wastewater treatment facilities up to 200 m3/d are manufactured in 
factories. Combination of an anaerobic tank, an anaerobic contact tank, an activated sludge tank 
and grease trap is selected according to required effluent standard and number of residents, and 
assembled on site. Examples of ready-made wastewater treatment facility are shown in Figure 
3.4.16. 
 
(3) Wastewater Treatment Facility for New Housing Development  
 
Provision of wastewater treatment facility is compulsory for new housing development with 
more than ten (10) detached houses. Since effluent standard is stricter for housing development 
with more than 500 units, small scale sewerage system which collects effluent from septic tanks 
and gray water through drain pipes (combined system) and treats it by anaerobic process is 
constructed. Combination of an anaerobic tank and an anaerobic contact tank is most commonly 
used for wastewater treatment. If BOD concentration less than 20 mg/l is required, activated 
sludge process is applied.  
 
Figure3.4.17 shows typical wastewater treatment system in new housing development. Figure 
3.4.18 shows central wastewater treatment facility for new housing development. 
 
 
 



49 

 

Unit Process(Septic tank, Aerobic, Grease trap) 
Community Type STP 
(Capacity 200 m3/d) 

Lay-out Plan 
2-stage treatment 
with grease trap 

Source: Some engineering companies 

Figure 3.4.16  Septic Tank, Community Type Wastewater Treatment Facility 
and Layout Plan of Tanks 

 

Fixed Film Aeration Tank 

Solid Separation Tank 

Sedimentation Tank 
Inlet 

Outlet 

 

 

Blower 

Automatic Control 



50 

Source: DDS 

Figure 3.4.17  Wastewater Treatment System in New Housing Development  
(Detached Houses) 

Chart shows the location of septic tank within 
house hold 1:1,000 

Wastewater treatment system of 
 ECO-Tank EC-5, or equal, is installed 
as producer’s procedure.  

Treatment Center 



51 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

    Source: DDS 
Figure 3.4.18  Central Wastewater Treatment Facility for New Housing Development 

(Detached Houses) 
 
(4) Septic Tank Sludge Treatment 
 
(A) Septic Tank Sludge Service 
 
Septic tank sludge removal service to households and commercial buildings is provided by 
Department of Environmental of BMA. Removal of sludge is carried out by owner’s request. 
Current service charge is 250 Baht/m3 which only compensates costs for fuel and maintenance 
of vehicles. Personnel cost is appropriated by general budget of BMA. A pilot project for which 
private sector provided septic tank sludge removal service had been tested, but it was not 
popular because of high service charge. Collected sludge is transported to two treatment plants 
by lorries and treated by composting for final disposal or reuse. 
 
Frequency of sludge removal was reported in a feasibility study (Bangkok Metropolitan Region 
Wastewater Management Action Plan and Feasibility Study, 1996) as shown in Table 3.4.9. 
Houses which remove sludge every year or more frequently account for approximately 25 %. 
Houses which remove sludge every 2 – 3 years or less frequently account for 25% or less. 
Houses which replied that they have never removed sludge account for 40 % or more.  

EC-60(S) 
φ1.80m×5.61m  
Capacity 12 m3 
Weight 12,4 t 

EC-60（AF） 
φ1.80m×2.42m 
Media: PE 105m2/m3 

Capacity 4.8 m3 
Weight 5.2 t 



52 

 
Table 3.4.9  Frequency of Removal of Septic Tank Sludge 

 
BMA/Nonthaburi/Pathum Thani 

Frequency of disposal Residential 
Houses 

Commercial/ 
Residential 

Klong Houses 
Informal 

Settlement 
Every year or more frequency 22 % 27 % 26 % 26% 

Every 2 - 3 years 18 % 16 % 17 % 10 % 
More than every 3 years 4 % 9 % 6 % 4 % 

Never emptied 43 % 39 % 43 % 41 % 
No answer 13 % 9 % 8 % 19 % 

Sample size 198 198 35 70 
Source: Bangkok Metropolitan Region Wastewater Management Action Plan and Feasibility Study, 1996 
 
Results of public awareness survy conducted in November and December, 2010 by the Survey 
Team indicate that households which remove sludge more than once a year account for 32 %,  
once every 2 or 3 years account for 20 %, and which do not remove for more than 3 years 
account for 48 %. Results of the survey show similar tendency. 
 
(B) Septic Tank Sludge Treatment Plant 
 
There are two septage treatment plants in BMA which are under management of PCD. 
 

- On Nuch Treatment Plant: design capacity 600 m3/day, actual 200 m3/day 
- Nong Khaem Treatment Plant: design capacity 600 m3/day, actual 420 m3/day 

 
Outline of On Nuch treatment plant are described below (refer to Figure 3.4.19). 
 

Treatment Process 
- Screen 

     Receiving pit with punching screens, two stage rotor mat (dehydrate function) 
- Wastewater treatment 

     Activated sludge process 
     Reactor and Final Clarifier (HRT 3 to 6 hrs.), quicklime is added to effluent  
     (4 kg/m3), Automatic Valve less Gravity Filter, Ozone treatment (suspended) 

- Sludge treatment 
     Thickening, Dehydration by belt press, Composting 
Characteristics of inflow 
 BOD: 6,000 mg/l, CODMn 8,000～12,000 mg/l, SS unknown 
Effluent characteristics 
 Transparency: almost zero, 
 



53 

Source: DOE 

Figure 3.4.19  Process Flow, On Nuch Treatment Plant 
 
 

 
Photo 3.4.11  Dumping of Sludge, 

Screening 

 
Photo 3.4.12  Reactor (Quicklime 

Addition) 

 

Photo 3.4.13  Quicklime 

 

Photo 3.4.14  Final Clarifier 



54 

 
Photo 3.4.15  Effluent Discharge 

 
Photo 3.4.16  Beltpress Dehydrator 

 
3.4.4 Industrial Wastewater Treatment Facilities 
 
(1) Industrial Wastewater Treatment Facilities  
 
Factories are classified into three categories by law (Factory Act of 1992), viz. Group 1, Group 
2 and Group 3 according to their scale. All factories shall satisfy the effluent standards (Table 
3.4.10). Control and monitoring of industrial wastewater are under responsibility of MOIn. The 
authority which control, monitor, recommend and assist industrial wastewater treatment 
facilities of Group 3 factories is Department of Industrial Works (DIW) of MOIn. Monitoring of 
industrial wastewater from Group 2 and Group 3 factories is carried out BMA district offices 
with cooperation with DIW.  
 
A factory is defined by the Factory Act as a building that produce or fabricate with machine 
with 5 horse power or more or with 7 laborers or more. Group 1 factory does not need to obtain 
permission nor registration for operation (less than 20 horse power or less than 20 laborers). 
Group 2 factory needs to register (less than 50 horse power or less the 50 laborers). Group 3 
factory needs to obtain permissions (equal to or more than 50 horse power or equal to or more 
than 50 laborers). 
 
Effluent standards for industrial wastewater were established by Factory Act, 1992. Effluent 
standards were established assuming that treated effluent is discharged directly or through 
roadside drain into public water body. Warning is issued in case of violation. Effluent standards 
to discharge to sewerage system have yet to be established. 
 



55 

Table 3.4.10  Discharge Standards for Industrial Wastewater 
 

Items Unit Standard Values
1) pH - 5.0 - 9.0
2) Total Dissolved Solids (TDS) mg/l 2.1) not more than 3,000 mg/l depending in receiving water or type of industry under

consideration of PCC* but not exceed 500 mg/l
2.2) not more than 5,000 mg/l exceed TDS of receiving water having salinity of more
than 2,000 mg/l or TDS of sea if discharge to sea

3) Suspended Solids (SS) mg/l not more than 50 mg/l depending on receiving water or type of industry or type of
wastewater treatment system under consideration of PCC but notexceed mg/l

4) Temperature C not more than 40
5) Color and Odor - not objectionable
6) Sulfide (as H2S) mg/l not more than 1
7) Cyanide (as HCN) mg/l not more than 0.2
8) Heavy Metals
  8.1) Zinc mg/l not more than 5
  8.2) Chromium (hexavalent) mg/l not more than 0.25
  8.3) Chromium (Trivalent) mg/l not more than 0.75
  8.4) Arsenic mg/l not more than 0.25
  8.5) Copper mg/l not more than 2
  8.6) Mercury mg/l not more than 0.005
  8.7) Cadmium mg/l not more than 0.03
  8.8) Barium mg/l not more than 1
  8.9) Selenium mg/l not more than 0.02
  8.10) Lead mg/l not more than 0.2
  8.11) Nickle mg/l not more than 1
  8.12) Manganese mg/l not more than 5
9) Fats, Oil and Grease (FOG) mg/l not more than 5 mg/l depending on receiving water or type of industry under

consideration of PCC but not exceed 15mg/l
10) Formaldehyde mg/l not more than 1
11) Phenols mg/l not more than 1
12) Free Chlorine mg/l not more than 1
13) Pesticides mg/l none
14) Biochemical Oxygen
Demand (BOD)

mg/l not more than 20 mg/l unless the specific type of industry or different level of
capacity of receiving water can be permitted more than 20 mg/l by PCC consideration
but maximum allowance figure should not more than 60 mg/l

15) Total Kjedahl Nitrogen
(TKN)

mg/l not more than 100 mg/l unless the specific type of industry or different level of
capacity of receiving water can be permitted more than 100 mg/l by PCC
consideration but maximum allowance figure should not more than 200 mg/l

16) Chemical Oxygen Demand
(COD)

mg/l not more than 120 mg/l depending on receiving water or type of industry under
consideration of PCC but not exceed 400 mg/l

Effluent standards of Industrial estates follow the above criteria + BOD not over 20 mg/l (ammended in 1996)
PCC: Pollution Control Committee
PCD: Pollution Control Department
note: 
Type of industries which has been considered and accepted by PCC to discharge the Effluent BOD up to 60 mg/l are:
  1) animal food industries
  2) Stratch industries
  3) food from stratch industries
  4) pulp and paper industries
  5) tanning industries
  6) cold storage industries
  7) chemical industries
  8) textile industries
  9) pharmaceutical industries  
Source：MOIn 



56 

There are more than 17,000 factories registered in BMA. Most of them are small scale factories. 
Industrial wastewater and pollutant load (in terms of BOD) in BMA estimated by MOIn are 
shown in Table 3.4.11. Factories from which wastewater flows exceed 50 m3/day are 60 (refer 
to Table 3.4.12). Total wastewater flow from these factories is 56,700 m3/day. Wastewater and 
pollutant load from these 60 factories total 39,295 m3/day and 364 kg/day respectively, and 
which account for 97 % and 93% of the total. These 60 registered factories have their own 
treatment facilities, and discharge effluent directly or through roadside drain to public water 
body. 
 

Table 3.4.11  Industrial Wastewater and BOD Load (October, 2010) 
 

 All of wastewater More than 50 m3/day 

Inflow BOD 4,790 kg/day 4,153 kg/day 
Effluent BOD 393 kg/day 364 kg/day 

Wastewater discharged 40,432 m3/day 39,295 m3/day 
Source：MOIn 

 
Water supply to industrial use is 50 million m3/year (137,000 m3/day) and accounts for 4 % of 
the total water supply based on the data obtained from MWA (refer to Table 3.2.6). 
Groundwater for industrial use in BMA is estimated by Department of Groundwater Resources, 
MONRE to be 47,470 m3/day (license base).  
 
BMA completed a customer list which includes information about all individual households, 
hotels, commercial establishments, markets and so on located in the existing seven treatment 
areas. A total of 2,408 business establishments are listed up in Industrial Factory Group, of 
which wastewater discharges are less than 200 m3/month. There is no business establishment of 
which wastewater discharge exceeds 200 m3/month (6.7 m3/day) in the existing treatment areas. 
 
(2) Business Wastewater Treatment Facilities 
 
At present, PCD is responsible for establishment of effluent standards for business wastewater, 
and control and monitoring of business wastewater have also been transferred to PCD. However, it is 
said that organization has yet to be sufficiently established and it is not functioning properly. 
 



57 

Table 3.4.12  Factories in BMA of Which Wastewater Flow 50m 3/day or More 

No. NAME of the Factory Production Location
Water Supply

Used
(m3/day)

Wastewater
Discharge
(m3/day)

1 Wittaya Yanyont Co Ltd Garage - Body works and Paint Suanluang 100               
2 Union Button Corporation Co Ltd Button Industry Wangthonglang 100               
3 The Royal Chitralada Projects UHT and pasturized milk products Dusit 900               
4 Post Publishing Co Ltd Printing: Newspaper, books Klongtoey 80                 
5 Daily Foods Co Ltd Butter, fruit juice, vegie, canned fruits Kannayao 200               
6 Kiat Service Garage Garage - Body works and Paint Ladprao 100               
7 Vikrom's Garage Co Ltd Garage - Body works and Paint Wattana 200               
8 Bangkoknoi Water Works, MWA WaterSupply Production Bangkok-Noi 3,000            